

# CE APPROVAL CERTIFICATE

Issued by : TUV NEL Ltd.

EC Notified Body No. 0320

Project No. PPE800000

NEL I.D.

Certificate No. BSEN795/08/011

Date of Issue 18 May 2008



NEL  
East Kilbride, Glasgow,  
G75 0QF, UK.

Tel No. 01355 220222  
Fax No. 01355 272999

**Customer** Kee Safety Ltd.

**Customer address** Unit A2 Cradley Business Park, Overend Road, Cradley Heath, West Midlands, B64 7DW, UK.

**Project No.** PPE800000 **NEL Test Mark** MNEE-1

**Product Received** 24 January 1996 **Product Tested** 24 January 1996

**Product** Class A2 Structural Anchor

**Model** Ridganka type RRA104

**Parameters** Ridge batten ridge mounted single point fall arrest anchorage. Which when the pedestal is manufactured from 32 mm diameter EN8 must project a maximum height of 292 mm above the roof member to which the device is attached or if the pedestal is manufactured from 32 mm diameter EN24T, must project a maximum height of 355 mm above the roof member to which it is attached.

**Category of PPE** III

**Method of Test** Tests were carried out to the appropriate clauses of BSEN795 : 1994.

**Remarks** The above mentioned product fulfils the essential health and safety requirements of directive 89/686/EEC and its amendments.

**Distribution**  
Kee Safety Ltd: 1 Copy  
NEL : 2 Copies

Approved By D. Hare.....

Checked by L. Hunter.....

**Warning:** 1) This CE Approval certificate is only valid when used in conjunction with an Article 11 Quality Control System in accordance with the PPE Directive 89/686/EC.

\*\*\*\*End of Certificate\*\*\*\*